'Il! !! A!! ! ! !!
PRODUCT

P1/28

ECHNICAL INFORMATION

OIS » LS0714, LSO714F, LSO714FL, LS0714L
» Slide Compound Saw 190mm (7-1/2")

7
CONCEPT AND MAIN APPLICATIONS

New slide compound saw model L.S0714 has been developed to D
improve cost-effectiveness by removing electronic circuit for soft start & —
constant speed from model LS0713. By
The primary use is for making/modifying interior decorations in apartment
building. Model LS0714's compact design and light weight are \/ / )
convenient to carry to workplace. 4 ' 3
The LS0714 series is available in the following variations: e
*L.S0714: With neither Fluorescent job light nor Laser marker > \ <
*L.S0714F: With Fluorescent job light for cutting workpiece in dark places S
*L.S0714FL: With Fluorescent job light and Laser marker for easy trace of T T~

guttlng line Dimensions : mm (")
*LS0714L: With Laser marker Length (L) | 670 (26-3/8)
< Note > Width (W) 430 (17)
LS0714F, LS0714FL and LS0714L are not supplied to Canada. Height (H ) 458 (18)

- Specification

Continuous Rating (W)
Voltage (V) Current (A) Cycle (Hz) Tnput Output Max. Output(W)
110 9.7 50/ 60 1,010 450 1,200
120 10.0 50/ 60 — 500 1,200
220 4.8 50/60 1,010 450 1,200
230 4.6 50/ 60 1,010 450 1,200
240 4.4 50/60 1,010 450 1,200
Model No. LS0714 LS0714F | LS0714FL LS0714L
Saw blade |-Dlameter:mm (*) | 10(T12)
aw blade  I"Hole diameter: mm (") 20 (13/16)
No load speed: min-1= rpm. 6,000
Fluorescent job light No Yes Yes No
Laser marker No No Yes Yes
Lock-off botton for trigger switch Yes
. No
Electric brake (LS0714 for Canada: Yes)
Protection against electric shock Double insulation
Power supply (Austalia | 20066)
cord: m ( ft) Except Australia 2.5(8.2)
Net weight: kg (1bs ) 12.5 (27.6) 128 (28.2) | 13.1 (28.9) 12.8 (28.2)
Cutting capacity: mm (")
Bevel angle 45° Left 90° 5° Right
'With a 20mm 45 x 265 60 x 265 -
, iauxiliary wood fence | (1-3/4 x10-3%8) | (238 X 10-38) ]
90 40 x 300 52 x 300 40 x 300
(1-9/16 x 11-3/4) (2-1/16 x 11-3/4) (1-9/16 x 11-3/4)
'With a 15mm 45 x 185 60 x 185
. rauxiliary wood fence (1-3/4 x7-1/4) (2-3/8 x 7-1/4)
Miter angle B e T e e
45° Left and Right 40 x 212 52 x 212 S
(1-9/16 x 8-3/8) (2-1/16 x 8-3/8)
'With a 10mm 60 x 145
uxiliary wood fence | | @3B X33 ]
570 nght 52 x 163
(2-1/16 x 6-3/8)




» Standard equipment

T.C.T. Saw blade 190mm ......cccceeevrirenuennee 1 pc
Socket wrench 10 ......cccooeiieiiniiniiiee 1 pc
DUust bag ..oooeeiiieiie e 1 pc
Vertical VISE .....ccooeevvereeiieniieieeienie e 1 pc

P2/28

Holder set (2 pcs. i SEt) .eevvveereeeieriieieciieieeiieeene 1 set
Triangular rule ........cocooviiiiiiiiieeeeee 1 pc
Hex wrench 2.5 (LS0714FL/ LSO714L only).......... 1 pc
SWiItch BULtON ..o 2 pcs

Note: The standard equipment for the tool shown may differ from country to country.

> Optional accessories
Horizontal vise Various TCT saw blades
Holder assembly

Set plate assembly

> Features and benefits

Fluorescent Job Light Practical for
Cutting Stock Located in the Dark
(exclusively for LS0714F/ LS0714FL)

Can be operated with an independent
On/Off switch.

Carrying Grip for
Easy Transport to Job Site
Designed to provide a good

balance to the tool being
carried.

Depth Adjustment

By Stopper arm and
Adjust screw

Adjust screw

Stopper arm

Easy to Read Angle Scale

Holder assembly for supporting long stock
Fluorescent tube for LS0714F and LS0714FL

Laser Marker for Easy Tracing of Ink Line
(exclusively for LS0714FL/ LS0714L)

Can be operated with an independent On/Off switch.

Large Turn Base Holds the Stock
with Great Stability.

Larger than those of the competitions,
Model A and Model B.

Positive Stops at Frequently Used
Miter Angles with Simple
Operation of Grip and Lock Lever

Lock lever for setting miter angle

Grip for turning
the turn base

Innovative Double Sliding Mechanism

Possible to bevel cut
at 45° to left, 5° to right

Enables cutting stock up to 300mm (11-3/4") wide without
enlarging the machine size, allowing for easy transport to job site.

45°

Linear ball bearings

Four slide rails of
short steel pole

*Hard-to-be-bent short steel poles
are used as four slide rails for
accurate and vibration-free cutting.

*Linear ball bearing on every pole

Considering the material's

distortion, bevel cut at 5° to right

is very useful to cut flooring which has
to be closely joined to wall,

Flooring, closely

Wall joined to wall

Flooring




- Comparison of products

P3/28

Standard equipment

*Triangular rule

*Hex wrench
(Exclusively for
LS0714FL/ LS0714L)

*Switch button
(2 pcs.)

*Triangular rule

*Hex wrench
(Exclusively for
LS0713FL)

*Holder assembly

*Switch button (2 pcs.)

Model No. Makita Competitor A
Specifications LS0714/F /FL /L LS0713 /FL Model A Model B
Type T.C.T. saw blade 24T T.C.T. saw blade 72T T.C.T. saw blade 24T | T.C.T. saw blade 24T
Saw | Diameter: mm 190 190 216 216
blade ") (7-1/2) (7-1/2) (8-1/2) (8-1/2)
' Hole diameter: mm | 20 | 20 | 3 | 30
(") (13/16) (13/16) (1-3/16) (1-3/16)
Power input: W 1,010 1,050 1,200 1,200
No load speed: mm-1= rpm. 6,000 4,500 7,000 6,700
Electronic | Constantspeed | No |~ Yes | No | .- No ...
features Soft start No Yes No No
Bevel angle (Left - Right) 45°L -5°R 45°L-5°R 45°L-0°R 48°L-0°R
Miter angle (Left - Right) 47°L-57°R 47°L-57°R 45°L-45°R 48°L - 48°R
Bevel angle| Miter angle Cutting capacity; Height: mm (" ) x Width: mm (")
R 52 x 300 50 x 305 52 x 254 60 x 270
A @6 x 1134 | @x12) | . Q:116x10) | (-3/8x10-508) |
(With a 20mm 60 x 265 60 x 265
uxiliary wood fence) | (2-3/8 x 10-3/8) (2-3/8 x 10-3/8) N/A N/A
45° 52 x 212 50 x 215 52 x 175 60 x 190
90° Left and Right (2-1/16 x 8-3/8) 2 x8-1/2) (2-1/16 x 6-7/8) (2-3/8 x 7-1/2)
(Witha 15mm | ¢ 60 x 185 | 60 x 185 | T
;th;y oo fence)]  (2-3/8 x 7-1/4) (2-3/8 x 7-1/4) N/A N/A
57° 52 x 163 50 x 165 L -
Right (2-1/16 x 6-3/8) (2 x 6-1/2)
(Witha 10mm [ 4 60 x 145 | 60 x 145 [T
jauxiliary wood fence)|  (2-3/8 x 5-3/4) (2-3/8 x 5-3/4) o o
90° 40 x 300 35 x 305 40 x 254 48 x 270
S N (1916 x 11-3/4) | (1-3/8x12) | | (1-9716x10) | _. (1-7/8 x 10-5/8) __|
'(With a 20mm 45 x 265 45 x 265
. lauxiliary wood fence)|  (1-3/4 x 10-3/8) (1-3/4 x 10-3/8) N/A N/A
45° Left
45° ' 40 x 212 35 x 215 N/A N/A
LeftandRight | A-916x8-3/8) | (1-38x8-1/2) | ]
(With a 15mm 45 x 185 45 x 185
rauxiliary wood fence) (1-3/4 x 7-1/4) (1-3/4 x 7-1/4) N/A N/A
o R 40 x 300 40 x 305
57 right |90 (1-9/16 x 11-3/4) (1-9/16 x 12) T T
Fluorescent job light No /Yes/Yes / No Yes / Yes No No
Laser marker No/No/Yes / Yes No / Yes No No
. No Yes (exclusively for
Electric brake (LS0714 for Canada: Yes)| 1 10\5-1 27V voltyage) No No
Length: mm 670 670 510 550
sl (G R 26-38) | (26-3/8) QO | 2L1-58)
Z | Width: mm 430 430 460 490
Bl an o AD (A8-178) | .. . ! (A9-1/4) .
A | Height: mm 458 458 540 590
(") (18) (18) (21-1/4) (23-1/4)
Double insulation Yes Yes Yes Yes
. 2.5(8.2)
Power supply cord: m (ft) For Australia: 2.0 (6.6) 5(16.4) 2.5(8.2) 2.5(8.2)
Net weight: kg 12.5/12.8/13.1/12.8 12.5/12.8 12.5 15.5
(Ibs) (27.6/28.2/28.9/28.2) (27.6/28.2) (27.6) (34.2)
*T.C.T. saw blade *T.C.T. saw blade *T.C.T. saw blade *T.C.T. saw blade
*Socket wrench 10 *Socket wrench 10 *Wrench *Wrench
*Dust bag *Dust bag
*Vertical vise *Vertical vise
*Holder set *Holder set




P4/28

- Comparison of products

Performance Comparison

[1] Cutting Speed

Test Conditions
Cut 2x10 SPF and lauan (50mm thick x 200mm wide)
with the TCT saw blade included as standard equipment in each product
in the following manner;
*Makita: Pushing the saw head away from the operator
*Competitor A: Pulling the saw head toward the operator, which is recommended in the instruction manual
and measured the cutting speed.
Note: Numbers in the charts below are relative values when the capacity of Model A is indexed at 100.

2x10 Spruce Lauan (50mm thick x 200mm wide)
<«—slow fast—> <+—slow fast—>
Makita LS0714/ F/ FL/ L
Competitor A model B 115 | 80 |
| |
Competitor A model A 100 100
0 50 100 150 200 0 50 100 150 200

Test results

1. LS0714/ F/ FL/ L: Was superior to the Model A/B models in cutting speed as proved in the graphs above.

2. Model B: Frequent kick-back reduced operation efficiency.

3. Model A: Compared with the Model B, kick-back was much less frequent because bigger force is required to
slide the saw head.

[2] Dust Extraction
Test Conditions
Using Makita Model 435 and 38mm x 5m hose for dust extraction,
made 50 cuts each in 2x10 SPF and lauan (50mm thick x 200mm wide)
with the TCT saw blade included as standard equipment in each product
in the following manner;
*Makita: Pushing the saw head away from the operator
*Competitor A: Pulling the saw head toward the operator, which is recommended in the instruction manual
and measured the dust extraction rate.

Model material 2x10 Spruce Lauan (50mm thick x 200mm wide)

Makita LS0714/ F/ FL/ L 92% 93%
Competitor A model B 25% 14%
Competitor A model A 21% 17%

Test results
1. LS0714/ F/ FL/ L: Was overwhelmingly superior to the Model A/B models in dust extraction rate

as proved in the graphs above, ensuring clean operation.
2. Model A, Model B: The dust extraction rate was very low. It was visually confirmed that dust was not
being collected efficiently.



P5/28
> Repair

WARNING: Be sure to unplug the tool before maintenance or repair.
See the instruction manual on how to handle the tool.
Remove the following parts from the machine for safety before repair/ maintenance:
*Saw Blade *Inner Flange *QOuter Flange *Dust Nozzle

[1] Lubrication
1. Apply Makita grease N. No.1 to the following portions designated by black triangle to protect
parts and product from unusual abrasion. See Fig. 1.

Item No. Parts description Portion to lubricate

Apply 6g to the gear room if the room has been washed for cleaning.

16 Blade case ~  [-----°- STTTTTmmmereeoo—oeoooooo Sy
Both pivot portions where front arm (item No. 145) contacts
Inside of hole which accepts arm holder's (156) rib portion.

136 Arm complete [ommmmm oo R SR R,
Linear ball bearing in which pipe portion of front arm (145) slides

139 Stopper plate Surface to which inner wall of arm holder (156) contacts

145 Front arm complete | Pivot portion where blade case (16) contacts

153 Oring 5 Whole

155 Pipe 16-90 Pipe ends to which axis holes of front arm complete (145) contact

156 Arm holder Swivel portion where arm complete (136) contacts

158 Screw M10 Threads

159, 161 Flat washer 10 Surfaces where thrust needle gauge 1024 (160) contacts
Thrust needle . .
160 Head and reverse side to which washers 10 (159 and 161) contact
gauge 1024
Fig. 1

Linear ball bearing, factory-assembled




P6/28

> Repair

2. Apply Makita grease N. No.1 to the following portions designated by black triangle to protect
parts and product from unusual abrasion. See Fig. 2.

Item No. Parts item Portion to lubricate
17 Spiral spring 26 | Whole
21 Center plate Portion where center cover contacts
27 Link plate Tip round portion
173 Turn base Axis

Linear ball bearing in which arm holder's (156) pipe slides

190 Grip 32 Threads
194 Base The boss for accepting (173) turn base's axis

195, 196 Slide plate The surface on which (173) turn base's edge slides

Fig. 2

Factory-assembled
linear ball bearing

Center cover

Boss for accepting
the turn base's axis




P7/28
> Repair
[2] Removing motor unit (blade case, motor housing, handle etc.) from front arm complete

1. Remove safety cover section from blade case as illustrated in Fig. 3-1, Fig.3-2 and Fig.3-3.
Fig. 3-1 Fig. 3-2

Hex bolt M6x14

Stopper pin Center cover

Knob 20

Lock the motor unit by pushing knob 20 for stopper pin Remove hex bolt M6x14 from center cover.
while keeping the motor unit at the rest position.

Fig. 3-3

Center cover

Safety cover

Turn safety cover and then open center cover as illustrated
above. + flat head screw M5 comes into sight at that time.
The safety cover section can be separated from motor unit
by removing the + flat head screw MS5.

2. Remove the screws in Fig. 3-4 to disconnect the linkage of motor unit and front arm complete.

Fig. 3-4

Hex socket head
bolt M6x10

(for securing pipe
16-90)

(]

Flat washer 6 —— Hex socket head bolt M6x20

(for fixing link plate)




P8/28

> Repair

3. While holding the motor unit with your hand, pull out knob 20 for stopper pin to release the lock of motor unit, and
lift up the motor unit slowly until it comes to the free point from return force of torsion spring 28. See Fig. 3-5.

4. Remove pipe 16-90 by pushing it out using socket wrench 10. See Fig. 3-6.

5. Remove motor unit from front arm complete. See Fig. 3-7.

Fig. 3-5

Fig. 3-6 Fig. 3-7

Front arm complete

Socket
wrench 10

Push out pipe 16-90 using socket wrench 10
as illustrated above.

[3] Mounting motor unit (blade case, motor housing, handle etc.) to front arm complete
L1 . . . . Fig. 4
. Insert two sleeves 17 into torsion spring 28. See Fig. 4.
2. Mount the motor unit to front arm complete. Refer to Fig. 3-7.
3. Pass pipe 16-90 through the holes of front arm and blade case.
Refer to Fig. 3-6.
4. While keeping motor unit in the rest position, push knob 20 for
stopper pin toward the blade case side. Refer to Fig. 3-5.
5. Secure link plate with hex socket head bolt M6x20,
and secure the pipe 16-90 with ring 6, flat washer 6 and
hex socket head screw M6x10. Refer to Fig. 3-4 of page 7.

Torsion spring 28




P9/28
> Repair

[5] Adjusting the return force of torsion spring 28

1. Torsion spring 28 should be adjusted so that motor unit can smoothly return to the initial raised position from any
other place.

Turning hex socket head set screw M6x16 with hex wrench allows to adjust the return force. See Fig. S.
Fig. 5

Return force: Weak

Return force: Strong

Hex socket head
set screw M6x16

[6] Assembling safety lock mechanism
Note: The products for the following countries are equipped with safety lock mechanism.
* Burope  * South Africa * China

1. Assemble the component parts of safety lock mechanism as illustrated in Fig. 6-1.

2. Holding the mounted compression spring 7 to lock lever, pass the lock lever through the loop portion of handle,
and bring the safety lock mechanism between handle and blade case complete. See Fig. 6-2.

3. Pass lock pin through the large hole of lock plate. And lift up lock plate in order to align its screw holes with those
of rod 8. Then, the lock pin's head comes to the keyhole slot of lock plate. And secure lock plate with pan head
screw M4x10 torod 8. See Fig. 6-3.

4. Secure rod holder with tapping screw bind CT 4x16, while pressing it toward blade case complete in order to make

rod 8 parallel to handle as Fig. 6-4. Make sure that safety cover is locked with safety lock mechanism when
lock lever is in the original position.

Fig. 6-1 Fig. 6-2

/Pan head screw M4x10 Lock lever

Compression Blade case complete

\ﬁ/

Rod holder x
Rod 8

Fig. 6-3

Fig. 6-4

Tapping screw
Lock pin bind CT 4x16

______________________________

SCrew

' Lock pin's head unlocked Lock pin's head locked!
\ in keyhole slot in the keyhole slot




> Repair

[7] Assembling safety cover section

P10/28

1. Insert the tail portion of spiral spring 26 into the elliptical hole of safety cover. See Fig. 7-1.
2. Mount center washer to safety cover by aligning its holes with four bosses of safety cover. See Fig. 7-2.
3. Mount center cover by inserting the another tail portion of spiral spring 26 into the center cover's hole.

See Fig. 7-3.

4. Mount center plate to safety cover by fitting four bosses of safety cover into center plate's holes. See Fig. 7-4.

5. Fix the assembled parts with pan head screw M5x18. See Fig. 7-5.

Fig. 7-1

Fig. 7-2

Safety cover

Tail portion

y @/ 3
hollf?tlca @/qy\‘\(/@;

Spiral spring 26

Safety cover

Four Bosses

Safety cover ¥ // G

e s

Center washer

Fig. 7-3 Fig. 7-4

Another tail portion
of spiral spring 26

/ Center cover

Center plate
Four Bosses
v /

Another tail portion
of spiral spring 26

Fig. 7-5

Center cover

Flat washer 5 Q

[3:¢

\

Pan head screw
M5x18




> Repair

[ 8] Removing turn base from base
1. Remove guide fence and kerf board. See Fig. 8-1.

P11/28

2. Remove hex lock nut M8-13 using socket wrench. And then, remove turn base from base while pushing
lock lever in the direction designated with arrow. See Fig. 8-2.

Fig. 8-1
Hex socket head
bolt M6x25
Guide fence
Tapping screw bind
CT 4x12
Kerf board
Tapping screw bind
CT 4x12
Fig. 8-2

Socket wrench

Hex lock nut M8-13

Flat washer 8

Lock lever
/ Remove turn base from base complete

while pushing down lock lever.




P12/28

> Repair

[9] Mounting turn base to base
1. Apply grease to slide plate and boss for accepting the turn base's axis. Refer to Fig. 2 of page 6.
2. Fasten hex lock nut M8-13 so that the turn base can move smoothly without wobbling. Refer to Fig. 8-2 of page 11.

[10] Mounting square rod and securing ring 26
1. Setting ring 26 to pipe 25-235 of arm holder complete, mount arm holder complete to turn base. See Fig. 10-1.
2. Slide arm holder complete so that each end of the two pipes come nearer to the axis of turn base. See Fig. 10-2.
3. Secure square rod to pipes of arm holder complete with hex bolt M5x30.

Fig. 10-1 Fig. 10-2

< Note > Rubber pin has to face
Pipe 25-235 of arm arm mounted side.

holder complete /
& Rubber pin

Ring 26
Hex bolt M5x30 Hex bolt M5x30
Square rod\ i
” 7

Axis of turn base

Arm is mounted

complete

Arm is mounted

here.
<Note>

For easy mounting, slide ring 26 closely
to arm mounted side in this step.

4. Slide ring 26 toward turn base and align the following holes for thumb screw M6x33 and
hex socket head bolt M4x10.
* Screw hole of turn base (upper side)
* Screw holes of ring 26
* Screw hole of turn base (bottom side)
And tighten thumb screw M6x33 to secure ring 26 to turn base. See Fig. 10-3.
5. Tighten hex socket head bolt M4x10 from the bottom side of turn base.
Then ring 26 is completely secured to turn base.

Fig. 10-3

Thumb screw M6x33

Screw hole of turn base (upper side)

Screw hole of ring 26

Arm holder /
complete
Ring 26 \

Screw hole of turn base
(bottom side)

g
g
&

-
\ Hex socket head bolt M4x10




P 13/28

- Repair
[11] Disassembling positive lock mechanism of turn base

1. Remove grip 32.

2. Separate lock lever plate and Lock lever from turn base by removing tapping screw bind CT 4x16. See Fig. 11-1.

3. Turn lock pin in order to face pin 3 to vertical direction. And remove pin 3 while pushing compression spring 6
toward the grip side. See Fig. 11-2.

4. By pulling off lock pin from turn base, compression spring 6 can be removed from lock pin.

Fig. 11-1

Tapping screw

Grip 32 Lock lever plate
bind CT 4x16
N ¥
Ry Lock le v‘

VEr
Eﬁ

Fig. 11-2

Compression
spring 6

Lock pin

Turn lock pin
in the direction
of arrow.

Push compression spring in the direction designated
with arrow (toward grip side).

[12] Assembling positive lock mechanism of turn base
Do the reverse of disassembling procedure with the following attention:
1. The protrusion of lock lever plate has to face the grip side.
2. Apply grease to the threaded portion of the grip.

See Fig. 12.
Fig. 12
Grip 32 Apply
grease
here.
%& Tapping screw
oo bind CT 4x16

>
Protrusion of / y
lock lever plate ~

S
2> @
E'Hk Screw holes

Lock lever plate




P14/28

> Repair

[13] Mounting stopper plate to arm holder
Mount stopper plate as illustrated in Fig. 13.

Fig. 13

Arm holder Insert this tail into the small hole

of stopper plate.
© Stopper plate Pan head
\ screw M5
[Flat washer 6~_|]

Arm holder
Stopper plate
Flat washer 6

Torsion

spring 8

Torsion spring 8 Pan head
---------------------------------------------------------------------- screw M5

[14] Mounting ring 26 and set screw M4x8
1. Insert ring 26 into the hole of arm. See Fig. 14.
2. Drive set screw M4x8 into the screw hole of arm by screwing thumb screw M6x33 with hex wrench.
Stop driving the set screw at the same time it reaches surface A.

Fig.14

Thumb screw

M6x33
. Hex wrench

__—Set screw M4x8

Screw hole for Arm
thumb screw M6x33

Hex wrench \ /
)

Set screw M4x8

Screw hole of
arm

[15] Adjusting arm for smooth pivot action
1. Adjust hex lock nut M10x17 so that arm can pivot smooth without backlash. See Fig. 15-1.
2. Mount lever 100 and the relevant parts to arm with keeping the lever angle in lock position as Fig. 15-2.

Fig. 15-1 Fig. 15-2

Flat washer 10
Lever 100

Arm

Hex lock
nut M10-17

\ RN
Am = > APPIOX 10’ - Compression spring 5
holder against horizontal 39 Hex nut M10-17
plane g

screw M4x10




P15/28

> Repair

[16] Angle adjustment of saw blade

1. Adjust the angle of saw blade at 90° against turn base using 90 degrees set square (Makita Part No.1R208) .
See Fig. 16-1. While keeping this condition, fix the angle by adjusting 0° degrees bevel angle adjusting bolt
at the side of arm. See Fig. 16-2.

2. As for 45° degrees adjusting, use 45 degrees set square as Fig. 16-3.

After that the fix the angle by adjusting 0° degrees bevel angle adjusting bolt at the side of arm as Fig. 16-4.

Fig. 16-1 Fig. 16-3

IR208 : 90 degrees set square 1R207 : 45 degrees set square

Fig. 16-2 Fig. 16-4

0 degrees bevel angle adjusting bolt 45 degrees bevel angle adjusting bolt
(Hex bolt M6x16) (Hex bolt M6x16)

[17] Adjustment for max. cutting capacity

Do the following steps to obtain the max. cutting capacity.
1. Pull the motor unit to your side until it stops.
2. Lower the motor unit until it stops.
3. And then adjust the @190mm saw blade so that it comes to the position shown in Fig. 17.
< Note >
The saw blade must not contact kerf boards and base, when the motor unit is in the lowest position.
4. Tighten hex bolt M6x16 using socket wrench 10.

I Socket wrench 10
) (Standard equipment)
Hex bolt M6x16

?190mm saw blade
Kerf board




P16/28

- Repair
[18] Angle adjustment of guide fence

1. Provisionally tighten a M6x25 hex bolt into screw hole A on the operator's left side of guide fence as Fig. 18.

2. While checking the angle of guide rule to saw blade using 90 degrees set square (No.1R208), adjust the guide
fence by moving its right end until the angle sets at 90 degrees.

3. After completion of squaring adjustment, securely tighten three M6x25 hex bolts in order of C, B, A.

Fig. 18
%
AQ\ Q\B /\Cg\
P QO (7 b of |

than Screw hole B/C.

Screw hole A is smaller /I' l
o

Move this side.
90 degrees set square vert

(No.1R208) /
Saw blade

[19] Disassembling laser section (exclusively for LS0714FL/ L.S0714L)

1. Remove lock lever from rod 8 before disassembling laser section.

Refer to the chapter < 6 > "Assembling safety lock mechanism" of Page 9.
2. After removing thumb screw M5x24, remove top cover by taking off tapping screw bind CT4x20. See Fig. 19-1.
3. Take off laser line label which adheres on blade case, and remove shoulder screw M5 with which laser section

is secured on blade case.

Fig. 19-1
D Tapping screw bind CT4x20
~ ) \\ / Flat washer 5
e ""‘° O _Thumb screw M5x24
Shoulder screw M5 \/ WK /\\L Top cover
Laser line label Tapping screw bind CT4x20

4. Remove lead cover holder by unscrewing tapping screw bind CT4x20. Then, lead cover A and lead cover B
can be removed from blade case. See Fig. 19-2.

5. Disconnect socket unit of laser circuit from connector of lead unit.

6. Then, laser section can be removed from blade case.

Fig. 19-2

Tapping screw bind CT4x20
Lead cover holder

Lead cover B

Connector of ¢ Laser section

(Laser circuit, block B,
block C, etc.)

< Caution >
Be careful not to touch the lens for laser beam.
The laser beam irradiated through the smeared
lens becomes indistinct.




P17/28

> Repair
7. Laser section can be disassembled as shown in Fig. 19-3.
Fig. 19-3

1) Unscrewing pan head screw M3x10 allows
to remove torsion spring 9 and laser circuit.

Block C

Torsion spring 9

Pan head screw

M3x10 _ ) Laser circuit
Pan head screw M3x10 Torsion spring 9

Block B “9)

2) Remove torsion spring 9 and block C
by unscrewing pan head screw M3x10.

[20] Assembling laser section (exclusively for LS0714FL/ LS0714L)

1. Mount torsion spring 9 and block B to block C and secure them with pan head screw M3x10. Refer to Fig. 20-1.
Make sure that block C and block B can move in torsional direction.

2. Mount torsion spring 9 and laser circuit to block B, and secure them with pan head screw M3x10. Refer to Fig. 19-3.
Make sure that block B and laser circuit can move in torsional direction. See Fig. 20-2.

Fig. 20-1 Fig. 20-2

Block C

Torsion spring 9

Pan head screw

M3x10 Block B

Torsion spring 9 5 \

3. For easy adjustment of irradiated angle of laser beam from now on, drive hex socket set screws M4x6 until
their head portions come to the same level with the surfaces of block C and laser circuit. See Fig. 20-3.
4. Hold the lead wires of laser circuit between two ribs of block C.  See Fig.20-4.

Laser circuit

Fig. 20-3 Fig. 20-4

Ribs

Block C

Hex socket
set screw M4x6

Hex socket
set screw M4x6
Hex socket

set screw M4x6 Laser circuit

Laser circuit




P18/28

- Repair
[21] Adjustment of the position of laser line (exclusively for LS0714FL/ L.S0714L)

WARNING: Special attention should be taken to the adjustment because plugging the tool is
required. Don't turn on the main switch for cutting operation of the tool while
adjusting the laser line position. Turn on the switch of laser beam only.

Never look into the laser beam. Direct laser beam may injure your eyes.

(1) Mechanism for adjustment of the position of laser line

1. Adjustment of the position of laser line can be made with the following screws which are under laser line label.
* Hex socket set screw M4x6 (A): for adjusting 90° to turn base ~ See Fig.21-A
* Hex socket set screw M4x6 (B): for adjusting 90° to guide fence See Fig. 21-B

Fig. 21-1
E By sliding the position of thumb screw :
E M5x24, user can select that the laser line |
; is put down either the right side of !
| blade or the left side. ;
Laser line label
¢
Fig.21-A = N Fig.21- 8
Hex socket set o Hex socket set
screw M4x6 (A) screw M4x6 (B) :
The position of laser &
: line adjusted to 90° Lo . :
| O I R 15 Guiefene
s TN = s
The position of laser line
Turn b adjusted to 90° against !
S Do gwdefence ;
< Note >
The position of laser line is factory adjusted in advance within Imm from the side
surface of blade.

(2) Precise adjustment of laser line

1. Lock the motor unit at the initial position. Mount "Jig for laser line adjustment” (Makita part No. 1R315) to
spindle and drive hex bolt M6x18 into the screw hole of spindle head. See Fig. 21-2.

Fig. 21-2

Hex bolt M6x18
(for securing saw blade)

Jig for laser line adjustment
(1R315)




> Repair

P19/28

2. Make precise adjustment so that the laser line should be aligned with the line of jig for laser line adjustment (1R315)
when lowering the jig until it reaches the pan head screw M5x16 of link plate side. See Fig. 21-3.

Fig. 21-3

Link plate . .
Jig for laser line

adjustment (1R315)

Bearing box

Link plate

Pan head screw M5x16
of link plate side

/= _Line of jig for laser
/ line adjustment (1R315)

laser line should be aligned
with the line of jig.

3. When lifting up the jig for laser line adjustment (1R315) until it reaches the pan head screw M5x16 of the laser box

side, be sure to make precise adjustment as Fig. 21-4.

Fig. 21-4

Laser box

Bearing box

Pan head screw
M5x16 of laser

Line of jig

laser line should be aligned
with the line of jig for laser
line adjustment.

box side.

/

Jig for laser line
adjustment (1R315)




P20/28
> Repair
(3) Adjustment of laser beam positioning (exclusively for LS0714FL/ LS0714L)

For safety and easy adjusting work, remove saw blade, safety cover section, flanges (outer and inner)
and dust nozzle.

1. Mount Jig for laser line adjustment (1R315) to spindle. See Fig. 21-2 of page 18.

2. Tear away a part of laserline label until hex socket head set screws M4x6 (A and B) come into your sight as
Fig.21-5.

3. Connect the machine with power source, and turn on the switch of laser. See Fig. 21-5.

4. Slide the position of thumb screw M5x24 to the center point for the movable range in order to reserve the
adjustment range to be wide. After that, drive the thumb screw M5x24 to fix the laser section.

Fig. 21-5

Switch of

laser beam Laser line label

Slide the position of thumb
screw M5x24 to the center
point for the movable range.

Hex socket set Hex socket set
screw M4x6 (A) screw M4x6 (B)

5. Lower the jig until it reaches the pan head screw M5x16 of link plate side. See Fig. 21-3 of page 19.
6. Move the laser line to the closest position to the line of jig by adjusting with hex socket set screw M4x6(A).
See Fig. 21-6.

Fig. 21-6

Hex socket set
screw M4x6 (A)

Be sure to turn hex wrench / >
clockwise and slowly in /

order to avoid backlash.

( Line of jig

Laser line at the closest
| _— position to the line of jig.




P21/28

> Repair

7. Lift up the jig until it reach the pan head screw M5x16 of laser box side. See Fig. 21-4 of page 19.
8. Adjust the laser line so as to parallel the line of jig by turning hex socket set screw M4x6 (B).
See Fig. 21-7.

Fig. 21-7

Laser box

Hex socket set
screw M4x6 (B)

Be sure to hex wrench

clockwise and slowly in
order to avoid backlash
Line of jig for laser line of screw.

adjustment (1R315)

Laser line adjusted so as to
parallel the line of jig

9. In order to move the laser line onto the line of jig for laser line adjustment, slide the position of thumb screw M5x24
to left or right as Fig. 21-8. Finally drive Thumb screw M5x24 to fix the laser section.

Fig. 21-8

Thumb screw M5x24

Line of jig for
laser line adjustment (1R315)

Laser line aligned
with the line of jig




P22/28
> Repair

10. Lower the jig again until it reaches the pan head screw M5x16 of link plate side. See Fig. 21-6 of page 20.
11. Align the laser line with the line of jig by turning hex socket set screw M4x6 (A). See Fig. 21-9.

Fig. 21-9

Hex socket head
set screw M4x6 (A)

Line of jig for laser line
adjustment (1R315)

Laser line aligning

with the line of jig  Be sure to turn hex
wrench clockwise and

slowly in order to avoid
backlash of screw.

12. Lift up the jig again until it reaches the pan head screw M5x16 of laser box side. See Fig. 21-7 of page 21.
13. Align the laser line with the line of jig by turning hex socket set screw M4x6 (B). See Fig. 21-10.

Fig. 21-10

Hex socket set screw

M4x6 (B)
Line of jig for laser

line adjustment (1R315)

Laser line aligning
with the line of jig

Be sure to turn hex
wrench clockwise and
slowly in order to avoid
backlash of screw.

14. Repeat the steps 9, 10, 11, 12 and 13, until the laser line aligns with the line of jig as illustrated in Fig. 21-3
and Fig. 21-4 of page 19.

Caution: Laserline label should be pasted again after adjustment.
This prevents dust from invading into the laser circuit and hex socket set screws M4x6 (A and B).



> Wiring of Lead Wire to Terminal Block

(For all the subject models)

P23/28

When connecting power supply cord with electrical
parts in handle, strip the power supply cord to expose
50mm up to 70mm of one inner lead wire for
connecting with Terminal as illustrated to right.

2 2+

Terminal block/

Powers supply cord

50-70mm

> Circuit diagram

LS0714FL (with Fluorescent light and laser marker)

Color index of lead wires' sheath
Black | s— Orange | o~ <\
White | ——— Blue
Red 1 e s s |
4)
3
0 ) I‘D{

7777 >

X ST ST ST oS

XX o2

1 |AD)

e -| Power sourcel

___________________

@®)

- - =4

13)

(10)
(1) Power supply cord (5) Terminal block
(2) Main switch (6) Connectors
(3) Insulated connector (7) Light assembly

(4) Noise suppressor (8) Support complete

(9) Laser switch
(10) Receptacle
(11) Transformer

‘\‘\‘\’;\"-/_.M\

<21

(13) Laser circuit

(12) Printed wiring board



P24/28

» Wiring diagram in Handle L
LS0714FL (with Fluorescent light and laser marker)

Printed wiring board

N

Receptacles for connecting

4 to laser switch

Terminal block

Motor housing
N\

Insulated
connector

Transformer

@ Pass the lead wires (black and red) of wiring board
through the punched hole.

@ The following lead wires for connecting insulated
connector should be put into lead wire holder so that
insulated connector does not rise from handle L.

* Lead wire (red) to switch

* Lead wire (blue) to transformer

* Lead wire (blue) to light assembly

* Field lead wire (orange)

* Lead wire (white) of noise suppressor

Transformer must be mounted so that lead wires
(black and white) face the side of handle R and

are in the side of motor housing.

If these lead wires go over Rib A/B, these are pinched
between the Rib A/B and handle R.

Therefore, fix them with full attention.

@ When putting the lead wires into lead wire holders,

the thin lead wires have to be put under the thick
lead wires so as not to rise from the original position.

@\

@ Power supply cord should be put so that its sheath
portion is between Rib C and the wall of housing L.

@ When putting handle R on housing L,
be careful not to go over lead wires on Rib D.
Otherwise it will happen pinching.

@ When connecting receptacles to laser switch,
be sure to face its wire-accepting side to handle R.
The receptacle with blue colored lead wire should
be close to I mark on the laser switch.
The receptacle with black colored lead wire should
be close to O mark on the laser switch.
See illustration below.

Handle R

Lead wire
(blue)

Lead wire
(black)

Receptacles




P25/28

> Circuit diagram
LS0714F (with Fluorescent light)

Color index of lead wires' sheath

Black | s— Orange | B -
White | —————— Blue
Red o e s o s |

(4)
E;lu;; A Brush
holder B
[ Z—| ././.I-,‘
[ SO 22N
T\
N
\
I e
ANER\NER\ NN
8
)] © 7
(1) Power supply cord  (3) Insulated connector (5) Terminal block (7) Light assembly
(2) Main switch (4) Noise suppressor (6) Connectors (8) Support complete
™ Wiring diagram in handle L
LS0714F (with Fluorescent light)
|
‘- @ Power supply cord

S—

—

—
———

Main switch

Noise suppresV\
©) 2 A

Insulated

connector
@ The following lead wires for connecting insulated connector @Put field lead wires (orange) into lead wire holder
should be put into lead wire holder so that insulated so that their wires do not sag in the motor housing.

connector does not rise from handle L.
* Lead wire (red) to switch* Lead wire (blue) to light assembly @ When putting the lead wire into lead wire holders,
the thin lead wires have to be put under the thick

* Field lead wire (orange)
* Lead wire (white) of noise suppressor wires so as not to rise from the original position.
All lead wires have to be put on the right side of boss.
@ Power supply cord should be put so that its sheath

portion is between Rib C and the wall of housing L.



P26/28
> Circuit diagram

LS0714 (without Fluorescent light and laser)

Color index of lead wires' sheath
Black | s—
White | ————
Orange

3) Brush BN
M ) | ;I holder A holder B

/.
e kil

| @( \NEAN\NEA\ R\ NN

@

@

(1) Power supply cord

(2) Main switch “4)
(3) Noise suppressor

(4) Support complete

™ Wiring diagram in handle L
LS0714 (without Fluorescent light and laser)

Power supply cord

Rib C

AN

©

@ All lead wires have to be put on the right side of boss.

@ Put field lead wires (orange) into lead wire holder so that their wires do not sag in the motor housing.
@ These lead wires have to be put into lead wire holder.

@ Power supply cord should be put so that its sheath portion is between Rib C and the wall of housing L.



> Circuit diagram

LS0714L (with laser marker)

P27/28

Color index of lead wires' sheath

Black | s— Orange | O\

White | ————— Blue o=ezezeres

Red s o e i s |

4)
3 holder A
) ) I_|:l7l/ [} ol holder B
i ’ N
(6]

| B B - I

| |

| a3)| |

| 1 |

| (10) 6) |
(1) Power supply cord (5) Terminal block (9) Laser switch (13) Laser circuit
(2) Main switch (6) Connectors (10) Receptacle
(3) Insulated connector (11) Transformer

(4) Noise suppressor (8) Support complete  (12) Printed wiring board



™ Wiring diagram in Handle L

LS0714L (with laser marker)

P28/28

When connecting power supply cord with electrical
parts in handle, strip the power supply cord to expose
50mm up to 70mm of one inner lead wire for
connecting with Terminal as illustrated to right.

Powers supply cord

@ 2«

Terminal block

50-70mm

Printed wiring board

N

Receptacles for connecting

4 to laser switch

Power supply cord

—
NS

S ——

Terminal block

Motor housing
N\

Insulated
connector

Transformer

@ Pass the thin lead wires (black and red) with connector
of wiring board through the punched hole.

@ The following lead wires for connecting insulated
connector should be put into lead wire holder so that
insulated connector does not rise from handle L.

* Lead wire (red) to switch

* Lead wire (blue) to transformer

* Field lead wire (orange)

* Lead wire (white) of noise suppressor

Transformer must be mounted so that lead wires
(black and white) face the side of handle R and

are in the side of motor housing.

If these lead wires go over Rib A/B, these are pinched
between the Rib A/B and handle R.

Therefore, fix them with full attention.

@ When putting the lead wires into lead wire holders,
the thin lead wires have to be put under the thick
lead wires so as not to rise from the original position.

@\

@ Power supply cord should be put so that its sheath
portion is between Rib C and the wall of housing L.

@ When putting handle R on housing L,
be careful not to go over lead wires on Rib D.
Otherwise it will happen pinching.

@ When connecting receptacles to laser switch,
be sure to face its wire-accepting side to handle R.
The receptacle with blue colored lead wire should
be close to I mark on the laser switch.
The receptacle with black colored lead wire should
be close to O mark on the laser switch.
See illustration below.

Handle R
Lead wire
(blue) Laser
switch
Lead wire
Receptacles

(black)




